PARTS LIST
E 220A LIJADORA DE BANDA PARTS No. CODE ITEM ary. PRICE

288152 Valve Lever
28814E Regulator

KS07 O-Ring (KS-7)

3712 Wave Washer (WW-12)
KS02 O-Ring (KS-2)

28811 Valve

28827B Valve Spring

410320 Spring Pin (¢3X20)
420320 Needle Pin (¢3X19.8)
212011A Body

28841 PS-Adapter
21204 Body Cap
60827 Bearing (608Z2)
21207 U-Bearing Case

21206 Cylinder
410306 Spring Pin (¢3X6)

21205 Rotor

21209 Vane

510310 H/R Key (10X3)
21228 Rotor Spacer
21208 L-Bearing Case
600022 Bearing (6000ZZ2)
3108 Washer (M8)
2108 Nut (M8)

21229 5.5 Spacer
150408 Screw (M4X8)
170608 Set Screw (M6X8)

21227 Stopper Spring
21226 Stopper Pin
21223 Gum Plug

410308 Spring Pin (¢3X8)
21707 Wheel

21701 Wheel Gird

21702 Wheel Cover
190525  Wing Bolt (M5X25)
21712 Button Spring
21710 Lock Button

21711 Button Sleeve

21703 Shoe

130408 Screw (M4X8)
150406 Screw (M4X6)
217062 Tension Spring

21705 Tension Arm

21713 Adjust Screw
JEO3 E-Ring (JE-3)
21708 Pulley

68627 Bearing (686Z2)
217091 ©9 Collar
217082 ©6 Washer
21709 Pulley Shaft
130406 Screw (M4X6)
21714A Knob Assy.
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